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Beto 470W M
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Pos.| Number Description Qty
1 78-0048 Angle for insulation back Beto M 3
2 Beto 491W | Insulation set 1
3 B-020006 | Plain washer 6 mm DIN9021 3
4 B-320612 | Socket head cap screw M6 x 12 DIN912 8.8 | 3
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Pos.| Number Description Qty
1 48-0047 Bottom frame Beto 470WM 1
2 B-500004 Adjustable leg 6
3 48027 Bottom plate welded 1
4 B-210010 Nut M10 1SO4032 - DIN 934 6
5 48028 Plate for stove welded 1
6 B-210008 Nut M8 DIN 934 8.8 4
7 B-360612 Button head screw M6x12 2
8 B-330810 Set screw M8x10 DIN913 2
9 48029 Plate for weight stones welded | 1
10 48034 Back plate welded 1
11 Beto 490W/495W | Topgrate welded Beto M 1
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Pos.| Number | Description Qty
1 44-228 Bottom bracket straight 2
2 47011 Side stone assembled Beto M 4
3 48-0049 | Angle for stone 4
4 48021 Front stone assembled Beto M 2
5 44-218 Fittings straight 4
6 78-0055 | Clips for Beto stones 4
7 B-020006 | Plain washer 6 mm DIN9021 28
8 B-320612 | Socket head cap screw M6 x 12 DIN912 8.8 | 28
9 47013 Side stone middle assembled Beto M 2
10 78-0028 | Weight stone small 8
11 78-0027 | Weight stone 16
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Pos.| Number Description Qty
1 H458W/H466W | Front frame welded 21x3 | 1
2 B-360508 Button head screw M5x 8 | 8
3 H470W Stove cpl. 1
4 4701 Knee 1
5 Beto 115 Flue collar welded 1




